
Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-1 
 

Philadelphia Water Department.           September 2009 
 
 

3      CHARACTERIZATION OF CURRENT CONDITIONS 
As prescribed by the 1997 LTCP, PWD has committed to a detailed watershed-based monitoring 
program in the Cobbs and Tookany/Tacony-Frankford (TTF) Creek Watersheds. This monitoring 
program includes chemical, biological and physical assessments to characterize the current state of 
the watershed and identify existing problems and their sources. The need for this detailed watershed 
monitoring program was rooted in the fact that insufficient physical, chemical and biological 
[...]
S_38 S_38 39 LSWS 56th St E of P&R RR Brown & Brown 
S_45 S_45 40 LSWS 67th St E of P&R RR Brown & Brown 
S_30 S_30 35 SWMG 46th St and Paschall Ave Slot 
S_50 S_50 36 SWMG 43rd St Se of Woodland Ave Brown & Brown 
S_51 S_51 36 SWMG 42nd St SE of Woodland Ave Slot 

R_7 S_FRM 75 CSES 16th Street and Clearfield 
Street  Dam 

R_8 S_FRM 75 CSES 22nd Street and Dauphin Street  Dam 
R_9 S_FRM 75 CSES 22nd Street and Berks Street  Dam 

R_10 S_FRM 75 CSES 22nd Street and Montgomery 
Ave  Dam 

R_11 S_FRM 75 CSES 24th Street and North College 
Ave Dam 

R_11A S_FRM 75 CSES 23rd Street and North College 
Ave Dam 

R_12 S_FRM 75 CSES 23rd Street and North College 
Ave Dam 

R_1 C_FRTR 83 CCHL 56th Street and Locust Street  Dam 
R_1A C_FRTR 83 CCHL 56th Street and Locust Street  Dam 
R_2 C_FRTR 83 CCHL 56th Street and Spruce Street  Dam 
R_3 C_FRTR 83 CCHL 56th Street and Spruce Street  Dam 
R_4 C_FRTR 83 CCHL 56th Street and Pine Street  Dam 
R_5 C_FRTR 83 CCHL 56th Street and Cedar Avenue  Dam 
R_6 C_FRTR 83 CCHL 56th Street and Webster Street  Dam 
R_24 C_FRA 84 CCHL Arch Street and Cobbs Creek Dam 

 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-78 
 

Philadelphia Water Department.           September 2009 
 
 

Table 3-29 Interceptor Sewer Systems in the Southwest Drainage District 
Interceptor System Length (miles) Size Range (ft) 

Cobbs Creek High Level 7.1 1 - 8 
Southwest Main Gravity 10.1 5.5 - 14 
Central Schuylkill East Side 2.5 5.5 - 8.5 
Central Schuylkill West Side 2.0 2.5 - 4.5 
Lower Schuylkill East Side 2.8 3 - 5.5 
Cobbs Creek Low Level 2.0 2.5 - 4 
Lower Schuylkill West Side 3.5 1.75 - 5 

 
3.2.3 Current Collection System Capacities 
This section presents the results of the LTCPU collection system models to study the maximum 
theoretical flows that can be delivered to each of the water pollution control plants. Scenarios were 
analyzed for each drainage district model (NE, SE and SW) and peak flows observed. The study was 
conducted as a part of the LTCPU to identify the maximum flow that can be delivered to each of 
the treatment plants regardless of their treatment capacity so as to study the conveyance limits of 
each sewer system.  

3.2.3.1 Northeast Drainage District 
The Northeast drainage district consists of the Northeast High Level system and the Northeast Low 
Level system. The Northeast Low Level system pumps flow into the NE WPCP from the Somerset 
(SOM), Upper Frankford Low Level (UFLL), and the Upper Delaware Low Level (UDLL) 
interceptors. The Northeast High Level system delivers flow to the Northeast WPCP by gravity 
from the Frankford High Level Interceptor (FHL) through a double barrel sewer. Presently only one 
of the barrels is in service and the other barrel is closed. 

Table 3-30 presents the estimated maximum potential flow conveyed to the NE WPCP through 
each interceptor system based on model simulation results from running the combined Northeast 
High and Low Level simplified model using the September 28, 2004 rainfall. This event produced 
the largest peak flows based on continuous simulation of existing conditions for the years 2002 
through 2004 and can be considered representative of expected peak hydrologic response. 

Table 3-30 Northeast Drainage District Estimated Maximum Potential Flow Delivery to the 
WPCP through Existing Interceptor Systems 

Interceptor 
system 

Peak 
Flow 
(cfs) 

Peak 
Flow 

(MGD) 
Notes 

FHL 124 80 - Includes head losses between R18 and PTB 
- Only One Barrel in Service 

UFLL 63 41 Free Outfall Upstream of Diversion Chamber A (DivA) 

UDLL 504 326 Free Outfall at Junction Chamber A (JCA) with Grit 

SOM 94 61 Free Outfall Upstream of Diversion Chamber A (DivA) 

Total 786 508  
 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-79 
 

Philadelphia Water Department.           September 2009 
 
 

3.2.3.2 Southeast Drainage District 
The Southeast WPCP receives flows from two interceptor systems, the Lower Delaware Low Level 
(LDLL) and the Oregon Avenue (O) interceptor systems. The Oregon Avenue interceptor is a 
tributary to the Lower Delaware Low Level system. All the flows that come to the SE WPCP are 
pumped.  The simplified SE drainage district model with median runoff and baseflow estimates was 
used for simulating the ramp rainfall. The ramp rainfall had a total rainfall of 79 inches falling over 
48 hours with a peak intensity of 2.5 inches per hour sustained over 24 hours. The ramp rainfall was 
used to simulate maximum potential flows throughout the system. To determine the unrestricted 
maximum flow that may be delivered to the plant by the LDLL and O interceptors, the boundary 
conditions due to the pump at the SE WPCP were removed. The results are presented in Table 3-31. 

Table: 3-31 Estimated Maximum Potential Flow Delivery to the SE WPCP 
Scenario 
no.  Description SE Total (cfs) 

SE Total 
(mgd) 

1 SE model using ramp rainfall with SE pump 
replaced by a free outfall 638 412 

* SE flow is the sum of Lower Delaware Low Level and Oregon Ave interceptor systems. 
  

3.2.3.3 Southwest Drainage District 
The Southwest WPCP receives low-level flows from the screw pumps which pump flows from the 
Cobbs Creek Low Level and Lower Schuylkill West Side Interceptors. SW High-level (SWHL) flows 
are delivered to the SW WPCP from the DELCORA Force Main and the SW Main Gravity Triple 
Barrel. The Triple Barrel conveys flows by gravity from the Cobbs Creek High Level and the SW 
Main Gravity Interceptors. The SW Main Gravity Interceptor also receives flows that are pumped 
through the Central Schuylkill Pump Station (CSPS) from the Upper Schuylkill East Side, Central 
Schuylkill East Side, Central Schuylkill West Side, and Lower Schuylkill East Side Interceptors.  
 
The following maximum flow scenario is analyzed for the Southwest drainage district: 
LTCPU SW drainage district model with the rainfall ramp described above in the Southeast section 
was used for the simulation. DELCORA is removed from the system in order to eliminate 
competition with the SW Main Gravity Triple Barrel for capacity at the plant. The SWHL 
immediately downstream of the Triple Barrel is modeled as unrestricted to allow the maximum 
amount of flow through the pipes and the Low Level Screw pumps are disconnected to remove the 
boundary conditions at the plant – which limit the flow conveyed to the plant – allowing for 
maximization of flow delivery. The results are presented in Table 3-32. 
 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-80 
 

Philadelphia Water Department.           September 2009 
 
 

Table: 3-32 Estimated Maximum Potential Flow Delivery to the SW WPCP  Through 
Existing Interceptor Systems 

Scenario No. Description 
SW 
Low 
Level 
(mgd) 

SW 
High 
Level 
(mgd) 

Total 
(mgd) 

1 

Southwest model with median runoff 
and baseflow estimates using ramp 
rainfall with DELCORA removed, a free 
outfall for SWHL immediately 
downstream of the Triple Barrel, and 
the Low Level screw pumps replaced 
by a free outfall. 
 

278 478 * 756 

* Not achievable through gravity flow - free outfall at WPCP 

 

3.2.4 Wastewater Treatment Plant Descriptions 
Stress testing and hydraulic model evaluations were conducted for each of PWD’s three WPCPs in 
order to determine current maximum reliable capacities of plant unit processes and to identify cost 
effective improvements capable of increasing peak wet weather capacities of the existing facilities. 

• CH2MHILL, 2001 Stress Testing of the Northeast WPCP, Prepared for the Philadelphia 
Water Department. December 

• CH2MHILL, 2001 Stress Testing of the Southeast WPCP, Prepared for the Philadelphia 
Water Department. December 

• CH2MHILL, 2001 Stress Testing of the Southwest WPCP, Prepared for the Philadelphia 
Water Department. December 

 
3.2.4.1 Northeast Water Pollution Control Plant 
The Northeast WPCP influent flow is conveyed by the Frankford High Level (FHL), Upper 
Frankford Low Level (UFLL), Somerset (SOM) , and the Upper Delaware Low Level (UDLL) 
interceptors while the plant’s treated effluent is released into the Delaware River. A summary of the 
plant’s treatment processes as well as descriptions of the processes are listed within Table 3-33. The 
sludge produced during the treatment process is treated on site and the final product is moved to the 
BRC center for composting. 

Table 3-33 Summary of NE WPCP Unit Processes 
Unit Process Number Description 

7 Width = 8ft, single-rake front cleaned, 1-in. opening Bar Screen 
1 Width = 8ft, multiple-rake front cleaned, 5/8-in. opening 

Centrifugal Pumps Low-Level 
Pumps 6 

Q = 85 mgd, at 55-ft head 
Rectangular detritors Grit Removal 4 
Length = 55ft, width = 55ft, SWD = 7.5ft, volume = 22,690 ft3 (each) 

2 Venturi - 48 inch - Set 1 primary clarifiers Influent Flow 
Meter 1 Venturi - 66 inch - Set 2 primary clarifiers 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-81 
 

Philadelphia Water Department.           September 2009 
 
 

Unit Process Number Description 
Length = 240ft, width = 65ft, SWD = 10ft 
Surface area = 15,600ft2, weir length = 450ft (each) 8 (Set 1) 

C and F sludge mechanism, influent end hopper 
Length = 250ft, width = 125ft, SWD = 10ft 
Surface area = 31,250ft2, weir length = 900ft (each) 

Primary 
Clarifiers 

4 (Set 2) 

C and F sludge mechanism, influent end hopper 
Four-pass - through flow only 
Length = 371ft, width = 87ft, SWD = 15ft, volume = 3.286mg (each) Aeration Basin 7 

Operate with selector 
4 Centifugal Q = 35,000 acfm Blowers 
2 Centifugal Q = 27,000 acfm 

Diffusers Fine 
bubble Ceramic; 12,000 per tank 

Length = 214ft, width = 75ft, SWD = 11ft 
Surface area = 16,100 ft2, weir length = 869ft (each) 8 (Set 1) 

Gould-type central hopper, C&F sludge mechanism 
Length = 231ft, width = 70ft, SWD = 13ft 
Surface area = 16,200ft2, weir length = 860ft (each) 

Secondary 
Settling Tanks 

8 (Set 2) 

Gould-type central hopper, C&F sludge mechanism 
Three-pass serpentine flow 
Length = 300ft, width = 84ft, SWD = 11ft, volume = 2.06mg 

Chlorine 
Contact 
Chamber 

2 

Chlorine gas solution feed 
Sludge 
Thickening 12 Dissolved air flotation  

Digesters - Diameter = 110ft, SWD = 30ft, volume = 300,000ft3 (each) 
Sludge transfer tanks 
Volume = 1.5 mg (each) 

Anerobic 
Digesters 8 (Set 1) 

Diameter = 96ft, SWD = 26ft 
 
A summary of NEWPCP National Pollutant Discharge Elimination System (NPDES) effluent 
requirements are listed within Table 3-34. Since July 2000, PWD has received and implemented 
revised NPDES permits that are used during increased flow caused by wet weather. During this time 
period the increase in flow will reduce the frequency and volume of untreated sewage discharged 
from CSOs. However, this additional flow to the WPCP will exceed the plant’s rated hydraulic 
capacity. The revised standards are as follows: 

• If a calendar month includes one or more days where flow exceeds 315mgd, a value of 
85 percent may be used for those days for the purpose of calculating average monthly 
TSS percent removal. The actual TSS percent removal associated with those days shall 
be reported on the appropriate space provided on the daily monitoring report (DMR). 

• If a calendar month includes one or more days where flow exceeds 315mgd, a value of 
86 percent may be used for those days for the purpose of calculating average monthly 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-82 
 

Philadelphia Water Department.           September 2009 
 
 

BOD5 percent removal. The actual BOD5 percent removal associated with those days 
shall be reported on the appropriate space provided on the DMR. 

• When daily flows exceed 315mgd, the average monthly and average weekly TSS and 
BOD5 mass loadings for those days may be calculated by using the lesser of the actual 
load or the permit’s allowable average monthly and average weekly limit, respectively. 
The actual TSS and BOD5 loadings associated with those days shall be reported on the 
appropriate space provided on the DMR. 

 
Table 3-34 NPDES Permit Requirements 

Parameter Units Monthly 
Average 

Weekly 
Average 

Maximum 
Day 

Peak 
Instantaneous 

Concentration mg/L 30 45 - 60 
Mass Loading lbs/day 42000 63600 -   BOD5 
Percent 
Removal % 86       
Concentration mg/L 30 45 - 60 
Mass Loading lbs/day 52540 78810 -   TSS 
Percent 
Removal % 85       

Flow mgd 210   315 420 
 
A maximum instantaneous treatment capacity was estimated during the 2001 stress test that was 
performed on the NEWPCP. During the stress test, each unit process within the treatment process 
was estimated using a combination of manufacturer’s information, standard engineering design 
loading and performance criteria, operations staff observation of previous performance, and field 
testing of specific unit processes. A summary of the capacity estimates is shown in Table 3-35 below. 
 
Table 3-35 NE WPCP Treatment Capacity Assessment 

Unit 
Process Estimated Capacity (mgd) Criteria 

500 mgd - screening and raw sewage pumping 
capacity   

              Low-Level interceptor1 - 375 mgd Observed capacity of pumps 
Pumping 
and 
Screening 

              High-Level interceptor - 125 mgd Observed maximum flow 
Grit 
Removal 525 mgd - grit removal2 SOR - 58,000 gpd/ft2 

460 mgd - existing Based on allowable SOR 

505 mgd - modified inlet baffle SOR - 2,500 gpd/ft2 

567 mgd - improved sludge pumping SOR - 2,800 gpd/ft2 

710 mgd - potential SOR - 3,500 gpd/ft2 

           Set 13 - 273 mgd (existing) 2,500 gpd/ft2 - test results 

           Set 23 - 187 mgd (existing) 2,000 gpd/ft2 - test results 

Primary 
Treatment 

           Set 2 - 235 mgd (modified inlet baffle) 2,500 gpd/ft2 - test results 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-83 
 

Philadelphia Water Department.           September 2009 
 
 

Unit 
Process Estimated Capacity (mgd) Criteria 

Aeration 
Basins N/A - no change to organic loading patterns   

270 - 380 mgd - existing condition Long-term monitoring results 
440 mgd - improved flow/solids distribution 
between clarifiers 

Based on allowable SOR - 1,800 
gpd/ft2 

Secondary 
Clarifiers 

322 mgd - mixed liquor concentration 2,000 mg/L Based on allowable SLR - 30 
lbs/day/ft2 

430 mgd - meeting disinfection requirements at 
current flows   Chlorine 

Contact 
Chamber 800 mgd - volume of chlorine basin and plant 

outfall HRT- 15 minutes 
1Based on one pump and one screen out of service: Rated capacity of raw sewage pumps – 85mgd at 55 
feet TDH, Observed maximum capacity 75 mgd, Channel velocity of screens – 0.41 ft/s at 5 ft channel 
depth. 
2Based on removal of 60 mesh (0.25mm) particles 
3Based on one clarifier out of service 
 
A sustainable flow analysis was performed on the NEWPCP in order to determine the current 
sustainable treatment capacity at which the plant could operate while still meeting its current 
NPDES permit effluent requirements. It was determined that the performance of the secondary 
clarifiers would determine the final effluent quality of the NEWPCP. A summary of the findings 
from the sustainable flow analysis is show in Table 3-36 below. 
 
Table 3-36 NE WPCP NPDES Permit Requirements and Results of the Sustainable Flow 
Analysis 

Maximum 
Sustainable Flow 
based on SOR Parameter Units NPDES 

Limit 
TSS 
Limit 

BOD5  
Limit 

Maximum 
Sustainable 
Flow Based 
on SLR 

Maximum Day Limits Mgd 420     375 
Maximum Week Limits Mgd   320 305   
  BOD5 Concentration mg/L 45       
  BOD5 Mass Loading lbs/day 63600       
  TSS Concentration mg/L 45       
  TSS Mass Loading lbs/day 78810       
Maximum Monthly Limits Mdg 210 260 235   
  BOD5 Concentration mg/L 30       
  BOD5 Mass Loading lbs/day 42000       
  BOD5 Percent Removal % 86       
  TSS Concentration mg/L 30       
  TSS Mass Loading lbs/day 52540       
  TSS Percent Removal % 85       

 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-84 
 

Philadelphia Water Department.           September 2009 
 
 

3.2.4.2 Southeast Water Pollution Control Plant 
The Southeast WPCP influent flow is generated by the Lower Delaware Low Level interceptor while 
the plant’s treated effluent is released into the Delaware River. A summary of the plant’s treatment 
processes as well as descriptions of the processes are listed within Table 3-37. The sludge from the 
primary clarifiers is piped for further treatment to SWWPCP sludge handling facility. 
 
Table 3-37 Summary of Unit Processes SE WPCP 

Unit Process Number Description 
Coarse Screens 2 Width = 6.5 ft, single-rake front cleaned 

Centrifugal pumps; 3 VSD, 3 constant speed Low-Level Pumps 6 
Design Q = 70 mgd, at 45-ft head 

Bar Screens 6 Width = 6.5 ft, 75 percent inclined, 1-inch opening 
Grit channels Grit Removal 6 
Length = 140 ft, width = 10 ft, SWD = 10 ft, volume = 14,000 ft3 (each) 
Aerated channel Flocculation Pre-

aeration 2 
Length = 225 ft, width = 28 ft, SWD = 13 ft, volume = 81,900 ft3 (each) 
Length = 250 ft, width = 125 ft, SWD = 12 ft 
Surface area = 31,250 ft2, weir length = 635 ft (each) Primary Clarifier 4 
C&F sludge mechanism, influent end hopper 
Gates at 60-inch weir length Flow Spit 

Chamber 24 
6 gates for 2 aeration basins 
Four-pass - through flow only 
Length = 210 ft, width = 52.5 ft, SWD = 14.3 ft, volume 1.18 mg (each) Aeration Basin 8 
Operate with first pass as selector 

Aeration System  4 1 @ 40 Hp, 3 @ 30 Hp (per basin) 
Length = 214 ft, width = 68 ft, SWD = 11 ft 
Surface area = 14,552 ft2 
  
Weir length = 784 ft (each) 

Secondary Settling 
Tanks 12 

Gould-type central hopper, C&F mechanism 
Effluent Pumps 5 Q = 70 mgd at 11 head, VSD 3 units 

 
A summary of SEWPCP National Pollutant Discharge Elimination System (NPDES) effluent 
requirements are listed within Table 3-38. Since August 2000, PWD has received and implemented 
revised NPDES permits that are used during increased flow caused by wet weather. During this time 
period the increase in flow will reduce the frequency and volume of untreated sewage discharged 
from CSOs. However, this additional flow to the WPCP will exceed the plant’s rated hydraulic 
capacity. The revised standards are as follows: 

• If a calendar month includes one or more days where flow exceeds 168mgd, a value of 
85 percent may be used for those days for the purpose of calculating average monthly 
TSS percent removal. The actual TSS percent removal associated with those days shall 
be reported on the appropriate space provided on the DMR. 

• If a calendar month includes one or more days where flow exceeds 168mgd, a value of 
86 percent may be used for those days for the purpose of calculating average monthly 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-85 
 

Philadelphia Water Department.           September 2009 
 
 

BOD5 percent removal. The actual BOD5 percent removal associated with those days 
shall be reported on the appropriate space provided on the DMR. 

• When daily flow exceeds 168mgd, the TSS and BOD5 mass loadings for those days may 
be omitted from the average monthly and average weekly mass loading calculations, in 
accordance with the requirements of the Delaware River Basin Commission for Zone 3 
of the Delaware Estuary. The actual TSS and BOD5 loadings associated with those days 
shall be reported on the appropriate space provided on the DMR. 

 
Table 3-38 NPDES Permit Requirements SE WPCP 

Parameter Units Monthly 
Average 

Weekly 
Average 

Maximum 
Day 

Peak 
Instantaneous 

Concentration mg/L 30 45 - 60 
Mass Loading lbs/day 19,650 29,475     BOD5 
Percent 
Removal % 86       
Concentration mg/L 30 45 - 60 
Mass Loading lbs/day 28,025 42,035     TSS 
Percent 
Removal % 85       

Flow mgd 112   168 224 
 
A maximum instantaneous treatment capacity was estimated during the 2001 stress test performed 
on the SEWPCP. During the stress test, each unit process within the treatment process was 
estimated using a combination of manufacturer’s information, standard engineering design loading 
and performance criteria, operations staff observation of previous performance, and field testing of 
specific unit processes. A summary of the capacity estimates is shown in Table 3-39 below. 
 
Table 3-39 Treatment Capacity Assessment SE WPCP 

Unit Process Estimated Capacity (mgd) Criteria 

286 Observed maximum flow 

240 1 - 1 coarse screen partially blocked Observed maximum flow Pumping and 
Screening 

200 2 - 1 wet well out of service Observed maximum flow 

Grit Removal 350 3 - 1 channel out of service   

225 mgd4 - existing condition (hydraulic 
limitations) 2,400 gpd/ft2 - test results 

260 mgd4 - new launders 2,800 gpd/ft2 - SW test 
results 

Primary 
Treatment 

330 mgd4 - improved sludge pumping 3,500 gpd/ft2 - potential 

N/A   Aeration 
Basins No change in organic loading pattern   



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-86 
 

Philadelphia Water Department.           September 2009 
 
 

Unit Process Estimated Capacity (mgd) Criteria 

200 mgd4 - existing (sludge bulking incidence) Long-term monitoring 
results 

330 mgd4 - current mixed liquor concentration Based on allowable SOR 
of 1,800 gpd/ft2 

Secondary 
Clarifiers 

236 mgd4 - mixed liquor concentration 2,000 
mg/L 

Based on allowable SLR 
or 30 lbs/day 

Effluent Pump 
Station 280 mgd5 (1 pump out of service) 70 mgd per pump 

Disinfection 395 mgd - volume of plant outfall HRT - 15 minutes 

1Based on one screen partially blocked  
2Based on one screen (1/2 of wet well)  out of service  
3Based on removal of 60 mesh (0.25 mm) particles  
4Based on one clarifier out of service  
5Based on 1 pump out of service rated capacity of pumps 70 
mgd  

 
A sustainable flow analysis was performed on the SEWPCP in order to determine the current 
sustainable treatment capacity at which the plant could operate while still meeting its current 
NPDES permit effluent requirements. It was determined the performance of the secondary clarifiers 
would determine the final effluent quality of the SEWPCP. A summary of the findings from the 
sustainable flow analysis is show in Table 3-40 below. 
 
Table 3-40 NPDES Permit Requirements and Sustainable Flow Analysis for SE WPCP 

Maximum Sustainable 
Flow based on SOR Parameter Units NPDES 

Limit 
TSS Limit BOD5 

Limit 

Maximum 
Sustainable Flow 

based on SLR 

Maximum Day Limits mgd 168   190 
Maximum Week Limits mgd  195 165  
  BOD5 Concentration mg/L 45    
  BOD5 Mass Loading lbs/day 29,475    
  TSS Concentration mg/L 45    
  TSS Mass Loading lbs/day 42,035    
Maximum Monthly Limits mgd 112 150 125  
  BOD5 Concentration mg/L 30    
  BOD5 Mass Loading lbs/day 19,650    
  BOD5 Percent Removal % 86    
  TSS Concentration mg/L 30    
  TSS Mass Loading lbs/day 28,025    
  TSS Percent Removal % 85    

 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-87 
 

Philadelphia Water Department.           September 2009 
 
 

3.2.4.3 Southwest Water Pollution Control Plant 
The Southwest SWWPCP influent flow is generated by three sources; Southwest Main Gravity 
Triple-barrel sewer, Low-level pump station and DELCORA Force Main. The plant’s treated 
effluent is released into the Delaware River. A summary of the plant’s treatment processes as well as 
descriptions of the processes are listed within Table 3-41. The SWWPCP system contains a solids 
handling facility that treats the solids from the plant and also the solids from the SEWPCP. This 
system contains a dissolved air flotation sludge thickener and an anaerobic digester which create 
compost out of the waste activated sludge (WAS) from the two WPCPs. 
 
Table 3-41 Summary of Unit Processes SW WPCP 

Unit Process Number Description 
1 Parshall flume - low-level gravity sewer 
3 Venturi - high-level gravity sewer Influent Flow Meter 
1 Venturi - DELCORA forcemain 

Archimedes screw (operating 2 in series) 
Low-Level Pumps 6 Q = 32 mgd, diameter = 8.5 ft, head = 22 ft (each), 42 ft 

total 
5 Width = 6 ft, 84o incline, front cleaned, 1-in. opening Bar Screens 
1 Width = 6 ft, 84o incline, front cleaned, 5/8-in opening 

Rectangular Detritor Grit Removal 4 
Length = 60 ft, width = 60 ft, SWD = 8 ft 
Length = 127.25 ft, width = 28.75 ft, SWD = 12 ft,  1 (west) 
Volume = 43,900 ft3 
Length = 127.24 ft, width = 28.75 ft, SWD = 12 ft, 

Flocculation (Pre-
aeration) 

1 (east) 
Volume = 43,900 ft3 
Length = 250 ft, width = 125 ft, SWD = 12 ft 
Area = 31,250 ft2, weir length = 1,008 ft (each) Primary Clarifiers 5 
C and F sludge mechanism, influent end hopper 
Gates of 86-in. weir length Flow Split Chamber 36 
6 gates for 2 aeration basins 
Four-pass - through flow only 
Length = 160 ft, width = 40 ft, SWD = 17 ft Aeration Basin 10 
Operate with first pass as selector - seasonally 

2 Cryogenic, 90lb O2 per day Aeration System 
40 125 hp, 100 hp, 75 hp, 60 hp (per basin) 

Length = 260 ft, width = 76 ft, SWD = 11 ft Secondary Settling 
Tanks 20 

Weir length = 816 ft (each) 
  Chain and flight sludge mechanism RAS Pumps 
30 Q = 6.2 mgd, 3 pumps for 2 clarifiers 

Effluent Pumps 5 Q = 115 mgd, hp = 500, VSD 3 units 
DAF 8 Length = 70 ft, width = 18 ft, SWD = 12 ft 

12 Diameter = 110 ft, SWD = 30 ft, volume = 2.1 mg (each) 
Anaerobic Digesters 

1 Sludge storage tanks 
 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-88 
 

Philadelphia Water Department.           September 2009 
 
 

A summary of SWWPCP National Pollutant Discharge Elimination System (NPDES) effluent 
requirements are listed within Table 3-42. Since July 2000, PWD has received and implemented 
revised NPDES permits used during increased flow caused by wet weather. During this time period 
the increase in flow will reduce the frequency and volume of untreated sewage discharged from 
CSOs. However, this additional flow to the WPCP will exceed the plant’s rated hydraulic capacity. 
The revised standards are as fallows: 

• If a calendar month includes one or more days where flows exceed 300mgd, a value of 
85 percent may be used for those days for the purpose of calculating average monthly 
TSS percent removal. The actual TSS percent removal associated with those days shall 
be reported on the appropriate space provided on the DMR. 

• If a calendar month includes one or more days where flows exceed 300mgd, a value of 
89.95 percent may be used for those days for the purpose of calculating average monthly 
BOD5 percent removal. The actual BOD5 percent removal associated with those days 
shall be reported on the appropriate space provided on the DMR. 

• When daily flows exceed 300mgd, the TSS and BOD5 mass loadings for those days may 
be omitted from the average monthly and average weekly mass loading calculations. The 
actual TSS and BOD5 loading associated with those days shall be reported on the 
appropriate space provided on the DMR. 

Table 3-42 NPDES Permit Requirements SW WPCP 

Parameter Units Monthly 
Average 

Weekly 
Average 

Maximum 
Day 

Peak 
Instantaneous 

Concentration mg/L 30 45   60 
Mass Loading lbs/day 21,650 32,475 -   BOD5 
Percent 
Removal % 89.25       
Concentration mg/L 30 45   60 
Mass Loading lbs./day 50,040 75,060 -   TSS 
Percent 
Removal % 85       

Flow mgd 200   300 400 
 
A maximum instantaneous treatment capacity was estimated during the 2001 stress test performed 
on the SWWPCP. During the stress test, each unit process within the treatment process was 
estimated using a combination of manufacturer’s information, standard engineering design loading 
and performance criteria, operations staff observation of previous performance, and field testing of 
specific unit processes. A summary of the capacity estimates is shown in Table 3-43 below 
 
Table 3-43 Treatment Capacity Assessment 
Unit 
Process Estimated Capacity (mgd) Criteria 

540 mgd - screening and raw sewage pumping    
capacity   
         Low level interceptor 1 - 64 mgd Rated capacity of pumps 

Preliminary 
Treatment 

         High level interceptor - 475 mgd Observed maximum flow 
Grit Removal 625 mgd - grit removal 2 SOR - 58,000 gpd/ft2 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-89 
 

Philadelphia Water Department.           September 2009 
 
 

Unit 
Process Estimated Capacity (mgd) Criteria 

250 mgd 3 - with BRC solids 
Based on allowable SOR - 2,000 
gpd/ft2 

350 mgd 3 - with BRC solids 
Based on allowable SOR - 2,800 
gpd/ft2 

Primary 
Treatment 

440 mgd 3 - without BRC solids 
Based on allowable SOR - 3,500 
gpd/ft2 

N/A   Aeration 
Basins no change to organic loading patterns   

675 mgd 3 - existing 
Based on allowable SOR - 1,800 
gpd/ft2 

550 mgd 3 - mixed liquor concentration 2,000 
mg/L 

Based on allowable SLR - 30 
lbs/day/ft2 

Secondary 
Clarifier 

350 mgd 3 - mixed liquor concentration 3,000 
mg/L 

Based on allowable SLR - 30 
lbs/day/ft2 

ES station 460 mgd 4 (1 pump out of service) 115 mgd rated capacity 
Chlorination 830 mgd - volume of plant outfall HRT - 15 minutes 

1 Based on design capacity of 32mgd for each pump, with one pump out of service 
2 Based on unit out of service 
3 Based on one clarifier out of service 
4 Based on one pump out of service 
 
A sustainable flow analysis was performed on the SWWPCP in order to determine the current 
sustainable treatment capacity at which the plant could operate while still meeting its current 
NPDES permit effluent requirements. It was determined the performance of the secondary clarifiers 
would determine the final effluent quality of the SWWPCP. A summary of the findings from the 
sustainable flow analysis is show in Table 3-44 below. 
 
Table 3-44: NPDES Permit Requirements and Results of the Sustainable Flow Analysis SW 
WPCP 

Maximum 
Sustainable 
Flow based 
on SOR Parameter Units NPDES 

Limit 
TSS 
Limit

BOD5 
Limit 

Maximum 
Sustainable 
Flow based 
on SLR 

Maximum Day Limits Mgd 400     320 
Maximum Week Limits Mgd   380 225   
  BOD5 Concentration mg/L 45       
  BOD5 Mass Loading lbs/day 32,475       
  TSS Concentration mg/L 45       
  TSS Mass Loading lbs/day 75,060       
Maximum Monthly Limits Mgd 200 288 175   
  BOD5 Concentration mg/L 30       
  BOD5 Mass Loading lbs/day 21,650       



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 
 

Section 3 • Characterization of Current Conditions                  3-90 
 

Philadelphia Water Department.           September 2009 
 
 

Maximum 
Sustainable 
Flow based 
on SOR 

  BOD5 Percent Removal % 89       
  TSS Concentration mg/L 30       
  TSS Mass Loading lbs/day 50,040       
  TSS Percent Removal % 85       

1 - BOD5 limits based on old permit, plant now monitors cBOD5 for compliance 
 
3.2.5 Current Collection System CSO Response to Rainfall 
The response of the current combined sewer collection system to wet weather events is 
characterized in terms of the average annual volume of wet weather flow captured and treated, 
and the volume overflowed to receiving waters. Percent capture, defined as the fraction of wet 